

○胃がん

療法名	投与量	投与日	投与期間・1クール
SP(3W2R)	CDDP 60mg/m ²	day8	5週毎
	TS-1 40mg/m ² /回,1日2回	day1~21	
XP(2W1R)	CDDP 80mg/m ²	day1	3週毎
	Capecitabine 1,000mg/m ² /回,1日2回	day1~14	
SOX	L-OHP 100mg/m ²	day1	3週毎
	TS-1 40mg/m ² /回,1日2回	day1~14	
CapeOX	L-OHP 130mg/m ²	day1	3週毎
	Capecitabine 1,000mg/m ² /回,1日2回	day1~14	
Tmab+XP	Tmab【初回】8mg/kg	day1	3週毎
	【2回目以降】6mg/kg		
	XP		
Tmab+Cape	Tmab【初回】8mg/kg	day1	3週毎
	【2回目以降】6mg/kg		
	Capecitabine 1,000mg/m ² /回,1日2回		
Tmab+S-1+CDDP	Tmab【初回】8mg/kg	day1	3週毎
	【2回目以降】6mg/kg		
	CDDP 60mg/m ²	day1	
	TS-1 40mg/m ² /回,1日2回	day1~14	
Tmab+S-1	Tmab【初回】8mg/kg	day1	3週毎
	【2回目以降】6mg/kg		
	TS-1 40mg/m ² /回,1日2回		
RAM+weekly PTX	RAM 8mg/kg	day1,15	4週毎
	PTX 80mg/m ²	day1,8,15	
RAM	RAM 8mg/kg	day1,15	2週毎
weekly PTX(3W1R)	PTX 80mg/m ²	day1,8,15	4週毎
nab-PTX	nab-PTX 260mg/m ²	day1	3週毎
CPT-11(2週毎)	CPT-11 150mg/m ²	day1	2週毎
DOC(3週毎)	DOC 60mg/m ²	day1	3週毎
Nivolumab	240mg/body	day1	2週毎
Nivolumab	480mg/body	day1	4週毎
mFOLFOX6	L-OHP 85mg/m ²	day1	2週毎
	l-LV 200mg/m ²	day1	
	5-FU(急速) 400mg/m ²	day1	
	5-FU(持続) 2,400mg/m ²	day1	